CERTIFICATE OF ANALYSIS

Product name: THIOUREA
Manufacturing Date: FEB 19, 2011

Batch N0:20110219
Batch Quantity: 19 MT

NO.MTG2702-2/

Testing Date: FEB 20, 2011 Invoice
2011
ITEM STANDARD Test Result

PURITY% 99.04
Loss of heating% <0.40 0.28

Ash content% 10 0.04

Thiocyanate% <0.02 0.02

Water insoluble matter% <0.02 0.015
Melting point, C >171 172.6




